
 

 

City of Edmond 

Water Resources 

2015 Annual Report 



Acknowledgement 

 

The Water Resources Department wishes to acknowledge the 
efforts of several persons in the timely production of this 
document. Without their expertise, effort, and unique abilities 
this would not have been possible and certainly the document 
would not have been produced as the professional and 
attractive package it is. 

 

These persons are: 

Earl Hall, Kris Neifing, Ron Birdsong, Sam Drain, Keith Stewart, 
Cynthia Moore, Susan Miller, Rae Reese, Jennifer Young, Linda 
Courtright, Abby Westbrook-Moore, Rick Opat, and Jennifer 
Slack.  



City Information 

 

Population Estimate 

 2011 2012 2013 2014 2015 

*Edmond 
Population 

83,019 83,035 84,524 84,757 89,182 

*Source:  Edmond Economic Development Authority 

 

 

 

Average Number of Active Accounts 

 2011 2012 2013 2014 2015 
Water 26,957 27,702 28,304 28,839 29,226 
Wastewater 28,535 29,241 29,906 30,527 30,026 

Electric 35,497 36,985 37,713 38,505 38,414 
 



 

 

Section 1 

Water Resources 



Kris Neifing

Water Resources Superintendent

Earl Hall

Assistant Superintendent - 

Operations

Roy Fife

Wastewater Plant 

Supervisor

James Whalen

WWTP Mechanic

Jim Solsbery

Operator

Tony Henderson

Operator

Scott Horner

Water Plant 

Supervisor

Alex Opare

Operator

Josh Jacobs

Operator

Keith Hernandez

Operator

Matt Curry

Operator

Steve Payne

Operator

TJ Stanley

Operator

Jennifer Slack

Administrative 

Assistant

Mickey Whitney

Lab/QA Manager

Augustus Jaja

Lab Tech

Chris Patrick

Lab Tech

Rachel Watkins

Lab Tech

Tom Urban

Lab Tech

Rick Opat

Assistant Superintendent - 

Maintenance

Ron Birdsong

Maintenance 

Supervisor

Bryan Mitchell

Mechanic II

James Montgomery

Inst. Tech

John Whipple

WTP Mechanic

Kelly Platt

WTP Mechanic

Larry Forsythe

Inst. Tech

Sam Drain

Well Supervisor

Daniel Treadwell

Well Operator

Kevin Seagraves

Well Operator

Paul Fitzpatrick

Well Operator

Riley Akers

Well Operator

Sheena Zahler

Well Operator

City Of Edmond

Water Resources

Organizational Chart 2015



Vision 

 Community Focused Water and Wastewater Utilities 

Mission 

 To Meet the Needs of Edmond’s Customers by providing 
Trustworthy Water and Wastewater Services 

Goals  

 Maintain the Water Resources Infrastructure 
 Maintain Market Competitiveness Through the Use of 

Technology and Qualified Personnel 
 Continue to Provide Safe Water to Consumers and 

Return Clean Water to the Environment 

Values 

 Quality Water and Wastewater Services 
 Customer Satisfaction and Involvement 
 Professional, Honest Relationships with our Customers 

and with One Another 
 A Team-Created, Positive, Safe and Enjoyable Work 

Environment 
 Trained, Empowered Employees 
 Sincere, Straightforward Communication  

 

 
 



The City of Edmond has three water sources, the Garber-Wellington Aquifer, Arcadia Lake and 

purchased potable water from Oklahoma City. The primary water supplies are groundwater from the 

Garber-Wellington aquifer and surface water from Arcadia Lake. Purchasing water from Oklahoma City 

is a secondary source of water that was used for the first time in 2001. 

After treatment at the Edmond Water Treatment Plant (Arcadia Lake water) or after pumping from the 

wells (Garber Wellington aquifer water), potable water is conveyed to Edmond users via a city-wide 

distribution system. The distribution system includes storage tanks and water towers located in the 

Edmond area. 

Wastewater is transported through the wastewater collection system to the Wastewater Treatment 

Plant. The collection system also has nine (9) pumping stations that move wastewater to the treatment 

plant. After treatment at the Coffee Creek Wastewater Treatment Plant, the plant effluent is discharged 

into Coffee Creek. 

The City of Edmond’s Water Resources Department is made up of the following divisions: 

Water Production Division 

Edmond Water Treatment Plant 

Pumping Stations, Water Towers and Storage Tanks 

Water Wells (Fifty-six wells located throughout Edmond) 

Wastewater Treatment Division 

Coffee Creek Wastewater Treatment Plant 

Wastewater Lift Stations 

WATER PRODUCTION 

EDMOND WATER TREATMENT PLANT 

The Water Treatment Plant Division is responsible for management, operations and 

maintenance of the water treatment plant, distribution system pumping stations, water storage 

tanks  and water towers. Plant operators also monitor the distribution system water storage 

levels. Fifteen (15) full-time positions staff the Water Treatment Plant.  

  



WATER WELLS (GARBER-WELLINGTON WATER WELL FIELD) 

The Garber Wellington aquifer is the source for all Edmond well water. The well system is 

comprised of fifty-six (56) wells and associated equipment. The Wells Division is staffed by one 

(1) well supervisor, and five (5) well operators.  

WASTEWATER TREATMENT 

The Water Resource Recovery Facility (WRRF) is responsible for operation maintenance and 

management of Edmond’s wastewater treatment plant and wastewater lift stations.  Treated plant 

effluent is discharged into Coffee Creek, a tributary of Deep Fork Creek. The facility is regulated under 

the National Pollution Discharge Elimination System (NPDES), which is administered by the Oklahoma 

State Department of Environmental Quality. The WWTP Division also operates and maintains nine (9) 

collection system wastewater lift stations. Eight (8) fulltime positions staff the WWTP Division.  

WHO TO CALL 

Water Resources 

Superintendent      216-7696 

Assistant Superintendent – Operations    216-7811 

Assistant Superintendent – Maintenance  216-7809 

Water Resources Administration    216-7675 

Water Treatment Plant 

Chief Plant Operator     216-7818 

Operations Control Room/Lab     216-7690 

Water Resource Recovery Facility 

Chief Plant Operator      216-7695 

Operations Control Room/Lab     216-7697 

 



 

 

Section 2 

Water Resource 

Recovery Facility 



WATER RESOURCE RECOVERY FACILITY 

Edmond’s Coffee Creek Wastewater Treatment Plant (CCWWTP) is a continuous flow activated sludge 

process utilizing oxidation ditches and aeration tanks for secondary treatment. It has a total design 

capacity of nine (9) million gallons per day. The plant is operated under an Oklahoma Pollution 

Discharge Elimination System (OPDES) permit, issued by the Oklahoma Department of Environmental 

Quality (ODEQ). In 2015 the facility received a renewed OPDES permit effective August 1. The new 

permit requires that we treat for Nitrate that had not been previously required and meeting E. Coli 

limits year around. The ODEQ also required that compliance with the Nitrate limits begin by May 31, 

2020. During 2015 ODEQ personnel conducted five plant inspections and did not note any significant 

issues.   

In 2015, Carollo Engineers began engineering the upgrades for treating Nitrate and expanding the plant 

to meet the current and anticipated flows. The plant is being designed for 12 MGD monthly average and 

24 MGD peak flows. Design is expected to be complete in fall of 2016.  

Other planned projects under design are the Chisholm Creek Lift Station upgrades and Spring Creek Lift 

Station and force main replacement. The Coffee Creek interceptor is being replaced to handle increased 

flows since it was placed in service in the early 70’s.     

The basic features of the wastewater treatment process are, screens to remove debris from raw 

wastewater entering the plant, aeration basins that provide for oxygenation and mixing of active 

microorganisms with raw sewage (the activated sludge process), a basin or clarifier to separate solids 

from the treated effluent, a system to return solids, also known as activated sludge, from the clarifiers 

back to the aeration basins and a system to waste or remove excess solids from either the basin or 

clarifier thus controlling the solids mass.   

Operational controls include, controlling the oxygen level, the rate that activated solids are returned to 

the aeration basins and the rate that solids are withdrawn from the process. The treatment process is 

designed to remove carbonaceous organic material and oxidize ammonia to nitrate.   

Treated water from the plant is also filtered to remove nearly all of the remaining solids, chlorinated to 

kill any potentially harmful microorganisms and then dechlorinated to eliminate excess chlorine that 

could be harmful to natural organisms in the receiving stream. The chlorination and dechlorination 



system is utilized for five months each year from May through September. These are the months most 

likely to have receiving stream recreational use.   

Biosolids, or sludge, that is wasted or removed from the wastewater treatment process is treated in 

facultative lagoons.  After the sludge has spent a required amount of time in the lagoons it is tested for 

compliance with regulatory requirements and then land applied to local farmland for growth of second 

generation food crops, such as hay for stock feed. This program is defined in the plant Sludge 

Management Plan (SMP). The current SMP was approved by ODEQ in October 2006.   

The facility also has a storm water discharge permit, issued by ODEQ. This permit was issued in May 

2012 and expires on May 2016. A new permit is pending ODEQ action. The document requires Edmond 

to maintain best management practices for control and containment of materials that should not 

contaminate plant storm water runoff. The CCWWTP Division is also responsible for the operation and 

maintenance of the City’s nine (9) lift stations. The lift stations convey wastewater from the collection 

system to the CCWWTP. The stations are currently undergoing a rehabilitation effort to ensure that they 

remain at full operational capacity at all times.   

The CCWWTP processed a total of 2,534,800,000 gallons of wastewater during 2015. Total operations 

and maintenance expenditures for 2015 were approximately $2,174,022. The percent removal of our 

major permitted parameters was above 98.63%.  In 2015, a total of 4,233,600 gallons (562 dry tons) of 

Biosolids were land applied on ODEQ approved farmland.   

The facility is operated by Seven (7) employees, One (1) Wastewater Plant Supervisor, One (1) 

Maintenance Mechanic II, One (1) Maintenance Mechanic, One (1) Laboratory Technician, two (2) 

Operators, and one (1) Instrumentation Technician operate and maintain the CCWWTP and the 

collection system lift stations. Staff is provided direction by the Water Resources Superintendent, 

Assistant Superintendents and the CCWRRF Plant Supervisor.  

 



Plant Influent
Chisholm Creek 

Lift Station

Influent Bar 
Screen

Screening to 
Landfill

Influent Lift 
Station

Influent Flow
Equalization

Basin

Influent Fine 
Screen

Screenings 
To Landfill

Plant Influent 
Spring Creek

Lift Station

First Stage 
Aeration

Basin

First Stage
Aeration 

Basin

First Stage
Clarifier

First Stage 
Clarifier

Phase 1

Second Stage
Air Basin

Second Stage
Air Basin

Solids Second Stage
Clarifier

Second Stage
Clarifier

Effluent to Sand Filters

Solids

RAS/WAS WAS to Facultative Lagoons

Solids

Solids

Sand 
Filters (8)

Phase 2

Oxidation 
Ditch

Oxidation
 Ditch

Clarifier Clarifier

Solids Solids

Effluent To
 Sand Filters

RAS/WAS WAS to Facultative Lagoons

Phase 3

Oxidation
Ditch

Oxidation 
Ditch

Clarifier Clarifier

Solids Solids

Chlorination
Dechlor.

To Outfall
Discharge No 001

City of Edmond
Coffee Creek Wastewater 

Treatment Plant
1600 N Midwest Blvd
Edmond, OK
Flow Schematic 
March 1, 2011



Rain vs. Effluent Flow 

 Total Precipitation 
in Inches 

Avg Effluent 
Flow (MGD) 

 

Jan-15 1.48 6.4 

Feb-15 0.80 6.4 

Mar-15 2.44 6.8 

Apr-15 2.96 7.3 

May-15 12.34 9.1 

Jun-15 3.47 8.0 

Jul-15 9.93 8.1 

Aug-15 0.90 6.7 

Sep-15 1.86 7.1 

Oct-15 3.11 7.1 

Nov-15 5.04 7.1 

Dec-15 4.46 7.1 

 

Raw vs. Effluent BOD 

 Raw BOD mg/L Final BOD mg/L 

 

Jan-15 124.4 2.6 

Feb-15 123.8 2.5 

Mar-15 127.0 2.5 

Apr-15 118.6 2.0 

May-15 32.7 2.0 

Jun-15 91.6 2.0 

Jul-15 105.6 2.3 

Aug-15 121.8 2.0 

Sep-15 133.1 2.1 

Oct-15 142.9 2.1 

Nov-15 124.1 2.3 

Dec-15 126.9 2.4 

 

Raw vs. Effluent TSS 

 Raw TSS mg/L Effluent TSS mg/L 

 

Jan-15 179.0 5.5 

Feb-15 165.8 2.7 

Mar-15 191.3 2.8 

Apr-15 150.1 2.5 

May-15 152.3 2.5 

Jun-15 138.4 2.5 

Jul-15 144.4 2.5 

Aug-15 190.8 2.6 

Sep-15 166.2 2.5 

Oct-15 180.0 2.5 

Nov-15 176.2 2.5 

Dec-15 152.0 2.5 

 

0.00 

2.00 

4.00 

6.00 

8.00 

10.00 

12.00 

14.00 

Total 
Precipitation 
in Inches 

Average 
Effluent 
Flow (MGD) 

0.0 

20.0 

40.0 

60.0 

80.0 

100.0 

120.0 

140.0 

160.0 

Ja
n

-1
5

 

M
ar

-1
5

 

M
ay

-1
5

 

Ju
l-

1
5

 

Se
p

-1
5

 

N
o

v-
1

5
 

Raw BOD mg/L 

Final BOD 
mg/L 

0.0 

50.0 

100.0 

150.0 

200.0 

250.0 

Ja
n

-1
5

 

M
ar

-1
5

 

M
ay

-1
5

 

Ju
l-

1
5

 

Se
p

-1
5

 

N
o

v-
1

5
 

Raw TSS mg/L 

Effluent TSS 
mg/L 



15TH

BR
YA

N
T

COVELL

2ND

WATERLOO

DANFORTH

C
O

LT
R

AN
E

SORGHUM MILL

SO
O

N
E

R

M
ID

W
E

S
T

W
E

S
TE

R
N

D
O

U
G

LA
S

AI
R

 D
E

P
O

T

SA
N

TA
 F

E

MEMORIAL

COFFEE CREEK

BO
U

LE
VA

R
D

BR
O

A
D

W
AY

192ND

PE
N

N
S

Y
LV

AN
IA

33RD

234TH

164TH

178TH

KE
LL

Y
KE

LL
E

Y

EA
S

TE
R

N

EDMOND

MEMORIAL 

EDMOND 2ND

MEMORIALMEMORIAL

15TH

COFFEE CREEK

KE
LL

Y

DANFORTH
BR

O
A

D
W

AY

D
O

U
G

L A
S

BR
O

A
D

W
AY

SA
N

TA
 F

E

M
ID

W
E

S
T

BR
O

AD
W

AY

COFFEE CREEK

33RD

KE
LL

Y

Oak TreeOak Tree

40th Street40th Street

33rd Street33rd Street

Spring CreekSpring Creek

Memorial RoadMemorial Road

Chisholm CreekChisholm Creek

Oak Tree ReserveOak Tree Reserve

Coffee Creek RoadCoffee Creek Road

Coffee Creek PlantCoffee Creek Plant

2nd Street Storm Water2nd Street Storm Water

0 5,600 11,2002,800
Feet

4

Legend
Lift Stations

Gravity Mains
Abandoned Gravity Mains
Gravity Main
Creek Crossing
Private Gravity Main
Interceptor
OKC  Interceptor
Edmond/OKC Interceptor
Streets
City Limits
Arcadia Lake
Railroad

City of Edmond Lift Stations



LIFT STATION PUMPS AND MOTORS 

 

 

 

Lift Station Name Location 
Number 

of 
Pumps 

Motor 
HP 

Pump 
GPM 

CHISHOLM CREEK 
¾ Mile North of Covell on Western 
  

2 150 1500 

1 300 3000 

COFFEE CREEK 
South side of Coffee Creek, ¼ mile 
east of Santa Fe Ave. 

3 75 1500 

COFFEE CREEK 
TREATMENT 
PLANT 

Coffee Creek Plant grounds 
2 75 1100 

1 60 3000 

MEMORIAL ROAD 
North side of Memorial, ½ miles 
west of I-35 

2 3 75 

OAK TREE 6340 North Santa Fe Ave 3 130 1100 

OAK TREE 
RESERVE 

East side of Kelly , ¾ mile past 
Sorghum Mill 

2 20 450 

SPRING CREEK ¼ mile east of I-35 on 66 Highway 

1 30 1000 

1 75 2000 

2 125 3100 

33rd Street South side of 33rd St, ½ miles west of 
I-35 

2 10 75 

40th Street 
40th St between Karen and Stevens 
Dr. 

2 30 200 

 

 



0 160 32080
Feet

4

Legend
Admin Building
Aeration Basin
CL2 SO2 Building
Clarifier
Disinfection
Ditch
Diversion Box
Equipment Enclosure
Lagoon
Flammable Storage
Grit Removal
Headworks
Lift Station
Motor Control Center Building
Pond
Return Sludge
Rotor
Sand Filter
Shop Building
Thickener Building

Water Resource Recovery Facility



BIOSOLIDS APPLICATION SITES 

Field 
Name 

Legal Description Latitude Longitude 

CR-1   SW/4 SEC 26 T14N R1W 35o 39’ 28.613”    -97o 16’ 44.667”   

CR-2  S/2 SW/4 SEC 26 T14N R1W 35o 39’ 13.342”    -97o 16’ 35.11”   

GM-1 NE 1/4 NE 1/2 SE 1/4 SEC 8 T14N R1W 35o 42’ 12.803” -97o 19’ 9.387” 

GM-2 NE 1/4 NE 1/2 SE 1/4 SEC 8 T14N R1W 35o 42’ 32.465” -97o 19’ 21.433 

JG-2  W/2 NE/4 SEC 30 T14N R1W 35o 39’ 56.94” -97o 20’ 34.022” 

JG-3   NE/4 SEC 30 T14N R1W 35o 39’ 56.993” -97o 20’ 29.663” 

JG-4  S/2 NE/4 SEC  30 T14N R1W 35o 39’ 38.531”   -97o 20’ 34.857” 

JG-5  W/2 NW/4 SEC 29 T14N R1W 35o 39’ 56.098”    -97o 20’ 5.815”   

JG-6  W/2 NW/4 SEC. 29 T14N R1W 35o 39’ 40.748”    -97o 20’ 3.511”   

JG-13  NW/4 NW/4 SEC 21 T14N R1W 35o 40’ 48.561” -97o 18’ 59.003”   

JG-14  SW/4 SW/4 SEC 16 T14N R1W 35o 41’ 1.442”  -97o 18’ 49.714”   

JG-15  W/2 SW/4 SEC 16 T14N R1W 35o 41’ 7.379”  -97o 19’ 3.689”   

JG-16  NW/4 SW/4 SEC 16 T14N R1W 35o 41’ 13.657”   -97o 19’ 4.669” 

JG-17  N/2 SW/4 SEC 16 T14N R1W 35o 41’ 14.08”    -97o 18’ 58.135 

JG-18  E/2 SW/4 SEC 21 T14N R1W 35o 40’ 11.561”    -97o 18’ 44.847”   

JG-19  NE/4 NW/4 SEC 35 T14N R1W 35o 39’ 2.845”   -97o 16’ 36.389” 

JG-20  N/2 NE/4 SEC 35 T14N R1W 35o 39’ 4.193”    -97o 16’ 19.267 

JM-1  S/2    NW/4 SEC 8 T14N R1W 35o 42’ 28.745” -97o 19’ 29.088” 

JM-2  S/2    NW/4 SEC 8 T14N R1W 35o 42’ 18.487” -97o 19’ 29.782 

JM-3  S/2     NW/4 SEC 8 T14N R1W 35o 42’ 7.524 -97o 19’ 31.045” 

JM-4  S/2    NW/4 SEC 8 T14N R1W 35o 42’ 19.92 -97o 20’ 8.191” 

LS-1   SW/4 SEC 24 T14N R2W 35o 40’ 5.795”    -97o 22’ 5.878”   

LS-2  W/2 SE/4 SEC 19 T14N R1W 35o 40’ 15.436”    -97o 20’ 36.527 

LS-3  N/2 NE/4 SEC 28 T14N R1W 35o 39’ 59.139”    -97o 18’ 20.074”  

LS-4   NE/4 SEC 28 T14N R1W 35o 39’ 41.501”    -97o 18’ 13.096”  

LS-5  E/2 SW/4 SEC 21 T14N R1W 35o 40’ 23.184”    -97o 18’ 57.692”   

LS-8  W/2 NE/4 SEC 25 T14N R2W 35o 39’ 52.351”    -97o 21’ 39.77 

LS-9  E/2 NE/4 SEC 25 T14N R2W 35o 39’ 44.149”    -97o 21’ 23.639”   

LS-11   SW/4 SEC 2 T14N R2W 35o 40’ 5.795”    -97o 22’ 5.878”   

LS-12  E/2 SE/4 SEC 19 T14N R1W 35o 40’ 2.498”    -97o 20’ 28.158” 

LS-13  W/2 SE/4 SEC 24 T14N R2W 35o 40’ 3.011”    -97o 21’ 43.151”   

LS-14  N/2 NW/4 SEC 25 T14N R2W 350 40’ 1.465”  -970 21’ 46.087” 

LS-15   NW/4 SEC 26 T14N R2W 350 39’ 51.827”  -970 22’ 16.714” 

LS-16   SW/4 SEC 35 T14N R1W 350 38’ 18.751”  -970 16’ 52.775” 

 



 

 

Section 3 

Water Production 



WATER TREATMENT PLANT AND WELLS 

Water Resources, Water Division, personnel continued to perform sampling and monitoring work at well 

sites and water distribution sites to meet all regulatory parameters and we are happy to report a 100% 

compliance rate for 2015. The total gallons produced for the Water Plant and Wells were 3,687,385,756.  

Total operations and maintenance expenditures for 2015 were approximately $4,865,419.00.  

Currently a Water Plant expansion is under design by Carollo Engineers. This will increase the capacity of 

the Water Plant to 30 Million gallons per day. A new transmission line to I-35, new pump station at I-35, 

and Intake structure are all needed to meet the increased treatment capacity. The NW Water Tower is 

also being constructed at the corner of Coffee Creek and Broadway. This is a 2 million gallon water 

tower to provide increased storage as part of the Master Plan improvements. Other water line projects 

are in the planning stages to meet our current and future demands.    

The Edmond area experienced another wet summer by recent standards. This resulted in a slightly lower 

demand than that of CY 2014.  Edmond’s single day, peak demand, usage was 18,248,350 gallons.  This 

occurred on September 7, 2015.  Mandatory water conservation continues on the odd/even system.  

Edmond’s Treatment Plant was constructed and completed in 1987. This facility treats water from 

Arcadia Lake, which provides flood control, water supply, and recreation for the Upper Deep Fork River 

Basin. Edmond’s facility is equipped with many treatment processes to ensure a high quality of water is 

produced. The Edmond Water Treatment Plant is designed to treat 12.0 MGD. Major water treatment 

plant upgrades were completed in 2004.   

The following is a brief description of the treatment process, after water from Arcadia Lake is pumped to 

the plant headworks:  

Screen building: Screens remove leaves, sticks, fish, and other large debris.   

Air stripping: Aeration is intended to remove certain dissolved gases in the water. It can also be 

used to increase the waters dissolved oxygen content, which is the first step in the removal of 

iron and manganese.   



Pre-ozone: Ozone is a better virucide than chlorine. Unlike chlorine, there are no disinfection 

byproducts produced. Ozonation removes color, odor, and taste. This process also oxidizes iron, 

manganese, sulfide, and organics.   

Flocculation, Clarifiers: This process gathers together the fine, light particles to form larger 

particles that will not readily settle or filter out of the water. The floc settles out the larger 

particles. Arcadia Lake raw water quality has historically been good enough to allow Edmond to 

forego this systems use.   

Chemical Building: Pebble quick lime is mixed with the water to form calcium hydroxide for 

softening purposes. Polymer is added as a coagulant aid.   

Solids Contact Clarifiers: These units are designed to allow the lime and other solids to settle 

out of the water after hardness reduction.   

Post-ozone: Ozone is a better virucide than chlorine. Unlike chlorine, there are no disinfection 

byproducts produced. Ozonation removes color, odor, and taste. This process also oxidizes iron, 

manganese, sulfide, and organics.   

Carbon Dioxide-Recarbonation: This process is used to lower the pH and alkalinity. It is effective 

in doing this, particularly in lime-softened water.   

Mixed Media Filters: Filtration removes small solids from the water being treated. Filtration is 

the process of passing water through material, such as sand, coal, granulated carbon and/or 

other substances to trap particles.   

Granulated Activated Carbon (GAC) Filtration: GAC filtration is effective for removal of many 

types of organic compounds, including those that can form potentially harmful byproducts after 

chlorination. This process removes synthetic organic compounds such as solvents, cleaning 

compounds, insecticides and herbicides.   

The facility is operated twenty-four (24) hours per day, seven (7) days per week. Staff includes Nineteen 

(19) employees: One (1) Water Plant Supervisor, One (1) Maintenance Supervisor, two (2) Mechanics, 

one (1) Instrumentation and Controls Technician, six (6) Operators, one (1) well supervisor, five (5) 

Water Well Operators, and three (3) Laboratory Technicians. The water plant is operated and 



maintained under the direction of the Water Resources Superintendent, Assistant Superintendents and 

Chief Water Plant Operator.   

 



Raw Water From
Arcadia Lake

LT2 Sample Site

Ozone Destruct Unit

East Contact 
Clarifiers

West Contact 
Clarifiers

Sludge

To Water
Distribution

Back Wash

Waste Washwater

GAC
Containers

F.W.

GW
Well

Decant
PS

RM
107 OPS

Area
Office

ODU
LOX

CO2
storage

Chemical

Ozone
Gen

High Lift
Pump

Station

Maintenance

Clearwell 
No. 2

Clearwell 
No. 1

1

2

3

4

5

6

7

8

9

GAC
Pump

Station
Flocculating 
Clarifier #2

Flocculating 
Clarifier #1

Recarb
Basin/Post

ozone
Filter and

Operations Building

Mixers

Pre
Ozone

RW
Screen 
Building

Sludge Drying Beds

Sludge Drying Beds

Washwater Basins

No. 1

No. 2

No. 3

No. 4

W a t e r  t r e a t m e n t  P l a n t
City of Edmond, Oklahoma

PWSID#  OK1020723



Peak Flow During Month By Year (Million Gallons) 

 2011 2012 2013 2014 2015 

 

January 10.7 8.7 9.6 10.3 9.1 

February 8.5 8.1 9 9.5 9.8 

March 12.9 11.4 10.1 11.1 10.4 

April 17 14.6 9.5 12.6 11.1 

May 15.3 14.8 11.7 16.3 11.6 

June 20.8 18.2 16.4 13.5 15.9 

July 21.4 22.1 19.8 17.4 17.0 

August 18.7 20 16.6 17.2 17.3 

September 19 18.5 17.7 18 17.8 

October 15.2 12.4 12.6 14.6 14.4 

November 10.7 11.6 10.2 10.4 10.9 

December 8.1 10.9 8.4 8.2 8.2 

Max for Year 21.4 22.1 19.8 18 17.8 

 

Average Daily Flow By Year 

 Gallons  

 

2011 10,640,288 

2012 11,220,194 

2013 9,701,952 

2014 11,155,121 

2015 10,102,427 

 

Annual Comparisons (Million Gallons) 

 2011 2012 2013 2014 2015 

 

January 238.47 227.13 233.84 236.87 227.73 

February 213.28 199.39 199.58 214.47 201.41 

March 289.50 256.77 245.42 256.83 233.38 

April 395.20 282.33 234.94 316.59 264.30 

May 350.23 371.98 272.39 390.49 251.13 

June 490.59 387.36 341.88 317.34 368.78 

July 616.26 581.46 425.93 398.64 413.51 

August 566.35 521.22 399.02 438.15 453.68 

September 453.84 457.34 413.29 380.50 428.32 

October 354.92 336.32 306.32 341.21 367.92 

November 246.86 291.77 245.42 234.94 253.99 

December 212.70 249.06 223.19 210.83 223.24 

 

0 

5 

10 

15 

20 

25 

Ja
n

u
ar

y 

Fe
b

ru
ar

y 

M
ar

ch
 

A
p

ri
l 

M
ay

 

Ju
n

e 

Ju
ly

 

A
u

gu
st

 

Se
p

te
m

b
er

 

O
ct

o
b

er
 

N
o

ve
m

b
er

 

D
ec

em
b

er
 

2011 

2012 

2013 

2014 

2015 

8,500,000 

9,000,000 

9,500,000 

10,000,000 

10,500,000 

11,000,000 

11,500,000 

2011 2012 2013 2014 2015 

2011 

2012 

2013 

2014 

2015 

2011 

2012 

2013 

2014 

2015 



WELL PRODUCTION – MONTHLY GALLONS 
 

WELL# January February March April May June July August September October November December Total 

Well08 2,107,704 1,867,867 1,772,533 2,651,628 2,081,165 4,823,630 3,413,425 4,004,715 4,579,521 2,282,767 3,271,355 3,208,557 36,064,866 

Well09 1,851,298 1,650,106 1,890,702 2,766,966 2,851,788 4,932,887 3,588,796 4,467,971 3,474,554 2,352,584 1,564,239 1,270,949 32,662,842 

Well10 488,585 556,546 403,800 793,728 684,511 1,605,163 1,213,440 1,398,878 2,161,827 924,753 406,527 333,579 10,971,340 

Well11 1,727,400 1,638,479 1,492,820 2,444,240 3,317,576 3,762,451 3,504,119 3,700,897 3,640,475 2,352,341 1,900,540 1,532,241 31,013,579 

Well14 874,821 539,571 1,072,088 1,428,645 813,584 1,739,890 1,456,513 2,109,255 1,330,913 1,127,679 749,337 744,991 13,987,288 

Well15 1,903,237 943,308 1,465,513 2,150,402 2,834,805 3,187,794 3,860,952 4,216,975 3,967,117 2,615,910 1,788,122 1,163,366 30,097,502 

Well18 0 0 77,263 1,289,376 1,504,918 2,389,710 2,100,039 1,379,353 1,959,351 1,733,112 1,062,080 461,489 13,956,690 

Well19 1,940,437 1,135,678 1,298,773 2,403,107 2,643,776 3,616,513 3,834,430 4,615,594 3,768,678 2,596,194 1,710,890 1,423,342 30,987,410 

Well20 1,140,041 682,386 992,665 1,489,242 932,382 2,383,057 1,960,809 2,094,360 1,835,441 1,219,802 1,372,052 526,594 16,628,832 

Well21 1,580,890 1,075,907 1,374,725 2,226,791 2,627,893 3,699,785 3,400,179 4,002,840 2,364,358 2,368,080 1,985,526 1,443,117 28,150,091 

Well22 1,048,063 922,926 1,345,021 1,773,410 751,048 2,423,035 1,283,101 1,397,995 2,683,396 1,846,101 2,127,145 1,521,748 19,122,988 

Well23 2,003,737 1,211,609 1,324,781 3,029,184 2,519,499 5,377,785 4,945,643 5,511,623 3,827,949 4,230,604 2,798,501 1,430,762 38,211,677 

Well24 1,754,149 2,253,039 1,794,336 2,852,061 3,083,699 4,075,730 2,606,014 3,859,067 3,492,818 1,781,564 1,713,206 2,043,633 31,309,316 

Well25 2,148,740 1,312,725 2,290,301 2,849,935 2,844,565 5,623,931 4,565,143 5,427,533 5,238,408 2,918,970 2,232,751 1,708,653 39,161,655 

Well26 902,347 606,437 1,294,351 1,851,203 1,188,522 1,912,488 2,217,063 2,348,964 2,620,842 1,185,111 1,048,083 850,578 18,025,992 

Well27 1,655,776 1,478,488 1,235,224 3,169,125 1,403,661 3,271,124 3,273,432 3,688,717 4,554,689 2,428,835 305,009 0 26,464,080 

Well28 1,242,820 1,055,395 1,331,063 2,152,966 773,553 2,637,678 3,001,765 3,790,647 3,286,409 2,511,089 1,808,322 1,671,188 25,262,894 

Well29 1,516,835 411,110 1,497,429 2,914,631 776,976 2,010,290 3,521,545 3,705,831 3,169,706 2,535,177 1,886,781 999,479 24,945,790 

Well31 1,992,662 1,273,707 1,563,343 2,909,303 1,403,633 3,490,848 2,678,824 2,880,184 2,971,969 2,944,134 2,302,136 785,037 27,195,778 

Well32 2,117,096 2,690,834 3,312,308 3,934,044 2,762,253 5,915,547 3,876,128 4,814,993 3,470,536 3,750,187 1,203,237 0 37,847,163 

Well33 2,346,238 1,470,044 1,811,751 3,375,520 4,038,173 5,015,314 4,442,094 4,349,222 4,935,199 3,749,120 3,575,320 2,455,310 41,563,306 

Well34 3,105,114 3,920,953 2,027,572 3,340,081 1,028,540 4,803,209 3,732,032 5,040,646 5,383,221 2,618,509 1,958,388 1,892,381 38,850,646 

Well35 1,883,572 627,429 1,723,239 2,737,180 1,813,697 4,592,592 3,359,167 4,112,832 4,000,525 3,226,346 4,225,551 2,582,301 34,884,431 